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RECEIPT

Received with thanks from M/s. MEHTA & MODI HOMES, a partnership firm having its
registered Office at 5-4-187/3 &4, I1I rd Floor, Soham Mansion, M. G. Road, Secunderabad
— 500 003, represented its Managing Partner Mr. Soham Modi, S/o. Sri Satish Modi, aged
about 34 years, Occupation: Business, a sum of Rs. 2,70,000/- (Rupees Two Lakhs Seventy
Thousand Only) by way of cash towards sale consideration of Sy. No. 291, extent of Ac. 0-
38 Guntas, Situated at Cherlapally Village, Ghatkesar Mandal, Ranga Reddy Dist.

Place: Secunderabad.

Date: 23" November 2004. P. SANJEEVA REDDY
Rep.by agreement of Sale-Cum-

G.P.A Holder Mr. K.SHAN%.R
=

KASULA SHANKER GOUD
S/o. SHRI RAJAIAH

H. No. 2-1-15/2

Cherlapally Village,

Ghatkesar Mandal,

Ranga Reddy District.
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Determining Quality

Regd. Office & Laboratory : 142, IDA, Cherlapally, Hyderabad - 500 051, India.
© 040 - 726 4141, Fax : 040 - 726 3657, URL : www.vimta.com

[ TEST REPORT |

ISSUED TO:, A | " ReportNumber  :  7182/02/VLL/000/02

EXECUTIVE ENGINEER, , )

- APHMHIDC, GANDHI HOSPITAL, Issue Date : 2003-02-0¢
MUSHEERABAD, Your Ref ;- Requisition for Testing
HYDERABAD., - 3 e ‘

. - and Date P 2003/02/03

IPage1of1 l

Sample Particulars : THICK FLUSH DOOR

Sample Ragistration Date: 2003-02-03

Quantity : 1No. Packing : Loose. Sample identification : KITTY

Test required : Moisture content , Knife test, Giue adhesion: \

Date of starting the work : 2003 02 03. Date of completion of the work : 2003 02 04
SAMPLE TESTED AS RECEIVED LAB.REF :MT/BMSR/2000933585

. TEST RESULTS
[Cl.No ] Test Parameters l UOoM I ) " Requirements Result J
6.1.3 Moisture content % max 12 , 7.3

10.1 Knife test : Visual.  Shall pass the test. Pass

10.2 Glue adhesion test Visual. A specimen shall be considered to have No delamination has
passed the test if ho delamination has occurred in the glue fines in
occurred in the glue lines in the plywood or if the plywood
no single delamination more than 50 mm in
length and more than 3 mm in depth.

Method of testing : As per IS 2202 (Part 1)-1991

S/ M A,&/

Prof.Murly Narla
Manager Materia. Testing Lab

B23954

Note : This report is subject to the terms and conditions mentioned overleaf.

AUTHORISED SIGNATORY
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ISSUED TO: - ' Report Number  :  7482/02/VLL/000/02A

EXECUTIVE ENGINEER, ' Issue Dat :

APHMHIDC, GANDHI HOSPITAL, ssue Uate . 2003-02-21

MUSHEERABAD, ‘ Your Ref : Requisition for Testing |

HYDERABAD. :
and Date : 2003-02-03

Page 1 of 1
-

Sample Particulars : THICK FLUSH DOOR e

Sample Registration Date: 2003-02-03

Quantity : 1No. Packing : Loose. Sample identification : KI‘I‘I‘Y

‘Test required : End Immersion test.

‘Date 'of starting the work : 2003 02 03. Date of completion of the work : 2003 02 20

"|SAMPLE TESTED AS RECEIVED LAB.REF :MT/BMSR/ 2000937355 [, .
: )
TEST RESULTS
ICI.No I Test Parameters UOoM -~ Requirements ; s I : Result : I L &
10.3 End immersion test Visual.  There shall be no delamination at the end of No delamination observed i3

the test. ‘ at the end of the test. o

Method of testing : As per IS 2202 Part 1 1991

Prof Murl) Narla B
Manager Materia TestingLab . i F .

B 2 5 2 2 7 Note : This report is subject to the terms and conditions mentioned overleaf. AUTHORISED S.GNATORY : i_ K







